RACONTEUR.
BEDRACKMIDDLE

Love People, Love Nature

IKAMPER



[S)

Al Z=2] Ab

_}
=

7T

gl

LICH

b

45H OF &

=

S

A
-

oz

o]

=
=

A2 0l 22 HAEES WHE FOI

A
&

=Xl &olst

2FEHA U

[HOHCH 240l XtEHoll SHEtS

Ol si=&LICH
a0 CHoll &S XX esLICH

™~

Rl

o8
<+
ol
Ki

J
ol
Ho

=

&l
00
)

ok

y

X OHY AL, HMIZ= XD

YA,
3|

3|

S el

4

pS
S

7+

=L

g
St= 200 A S22 =

Ol SAIE 200 B S ZU6HK DI AIL.

=

=]

I

X
EE=E XY NEYHS ZU H SSS ZTUSHA OtYAIL.

CHUS 20| e 22 HoMAE AH HHSES M2 EMA 2 HRIH HE0| TS 6t0

beF MAELHAA 2
=2

S = DB HAIARIDH
-

N

AT

il

FHAAIR.

TH

4

LICH

n

=
=

S22 25 DFAIHAO

LICH
LICH

+

=

OtOF

;

+

HoF &

dl

ABS UL FHE EF

9|

23]
0t8 AN AIE, EtOIO] &

-
e

1
S
o
1

H X1 A L

e

I, Xei0l 2 AMAeIet 228 S0l EHES0HA =&

ju

=
ks

o

F AL,

al
=
ic
=]
B
R0
K4
=
oK
s
RO o7
o>
U WD
S
7B
K<k
=0 ke
Kk <0
=
o
oy RO
AR
= I
&
up ™
7 L]
Lo
H ok
& @
o =
s U
ok
w U
O]
0
ﬁo B
-
T3
S
W 5
=
T X
N0 B
=
Mo
-
[
0F €
W S
H =
0 H
0w =
o
H R0
Ar o)
W B
w ©
H
ROk
zJ 1l
0F oK

H& LICEH

3

Jhelofel

=
=

gHeol
= st

C2E = Mol

O ELich

=
=

St= Z e Aol &Ml =010t

A

ICH 10km/h<]

ES

=
=

B2 MM 2

2

-k LXEA

S

SHYAIL.
26t [ X

o4 X

i
Ok

LICH

+

=

=1

H OF

ol

LI
e

+2|oH OF &
SHA

2

5

Es
=

= BEAI I E

- S0l ASE

R0

220l &

LICH

028 74 40 ¢XIe0

&l

t0l 25 dt

<]

xez NH

NEH

= ASLICH

o
20
NI

t

alf

HEEHol 2

o
w0

i ™

3

all
It

Xl OtAl 2.

(o)

00

E M

b

gt 5t

LICH

+

=

oli OF &

ol

oSt D2 xHel =0l I A
=

ol

=2
=

At
ot Al

ol

=2
=

S M8

2

b

gt otat MEH
Hl 2t [Hsest

3

U

+

2 MelgLICh

5K DI AL, Ol O
&4

ol

b

HZHo 2 X

d

2 Of AKX 2 ELICH

i
AFZHOILE THAHOI CH

e 0tH0l 28
=

! O

al

il £= ARH NA NSS AE

iKamper

b

252 F0Re I, st2

=
O OHXtoll CH

O

o o0l CHoH A XIXI e&LICH

]
=

X0

=

O o™ Z<0 < iKamper



Product Use Guide, Maintenance and Warnings

Installation - Do not modify the product.
- Refer to the assembly instructions to ensure that all necessary parts are included for installation.
- Do not install the rack on any part of a vehicle that has been modified in any way.
- Clean the vehicle and the parts that come into contact with the rack.
- Each time mounting the rack, make sure it is securely attached to the vehicle, and perform check-ups on a regular basis (monthly) to confirm proper fitment.
- The installation of the roof rack could make it difficult or impossible to use some sunroofs or radio antennas.
- Unless otherwise specified in the installation instructions, the rack can be installed on vehicles with sunroof.
- The manufacturer is not responsible for any damage to private property or financial loss caused by faulty installation or incorrect use of the product.
- If there is any question regarding the operation and limitations of the product, please contact the disributor.
Please review all instructions and warranty information carefully.
- Check the laws and regulations of the country in which you intend to use the product.
- Check whether the rack or rack accessories obstruct the operation of sunroofs/panoramic roofs/covers on your vehicle before installation.

Loading - Do not exceed the maximum loading weight recommenced by the vehicle manufacturer. The weight capacity recommended by the manufacturer takes
priority.
- Do not exceed the maximum loading weight specified in the assembly instructions.
- Do not exceed the the maximum loading weight of the rack or the vehicle manufacturer.
- The loaded items must not exceed the width of the vehicle.
Spread the loaded items left and right to balance the rack and load them in a way that the center of the rack receives the least amount of weight.
- When transporting multiple surfboards, stack them upward instead of side by side.
- When transporting surfboards or other long items, secure them to both the front and rear of the vehicle.
- When transporting skis, the front end of the skis must be positioned towards the back of the vehicle.
- Objects that may become loose or detached from the loaded items, such as child bicycle seats, tire pumps, and fin—-shaped accessories,
must be removed before loading.
- The loaded items must be secured entirely. Stretchable Bungee Cords are not suitable for securing loaded items.
- After driving a short distance, check if the loaded items are still secured, and repeat the checking process at appropriate intervals. Tighten the loaded

items’

Driving Information - The vehicle speed should always be adjusted to current driving conditions such as road type, road conditions, wind conditions, traffic situations,
and Regulations and applicable speed limits, as well as the loaded items, but never exceed 110km/h(68mph) under any circumstances.
Comply with applicable speed limits and other traffic regulations at all times.
- Drive slowly through speed bumps at a maximum speed of 10km/h(6mph).
- When transporting items in an upright position, the overall height of the vehicle will increase.
- When loading items on the roof, the vehicle's driving characteristics and braking performance may be varied, and it may become vulnerable to side winds.

- Adjust driving speed according to road conditions and the items being transported. Especially when driving on rough roads.

Maintenance - Check and replace worn or damaged parts.
- Make sure to clean and maintain the rack, especially during winter.
- When removing the product from the vehicle, store all removed parts safely.
- It is recommended to inspect the rack hardware at regular intervals to ensure fasteners are tight.
If the roof rack ever needs to be removed and reinstalled you will need to repeat the silicone sealant steps before reinstallation of the rack to roof hardware.
- The powder coated finish on your rack uses a chemical compound to maintain UV stability for years to come.
Wash the roof rack at regular intervals to keep the load bar channels, drip rails and mounting components free of dirt and debris.
Dirt, mud and debris can cause noise and vibration.
- Powder coatings can be damaged by harsh solvents. A number of commercial cleaning products can damage powder coat finishes.
Once the finish has become damaged. it is much more vulnerable to fading, staining and failure of the finish itself.
When harsh chemical cleaners are used on powder—coated surfaces, the life expectancy of the finish can decrease significantly.
- All powder—coated products should be cleaned with either a soft cloth or a brush, using a solution of mild soap that has emulsifiers and warm water.
Exposed surfaces of powder—coated products should be cleaned regularly (on either a weekly or a bi-weekly schedule)
- Do not use solvents or petroleum based cleaning products to clean the rack or any of its parts as they will permanently damage the finish.

Quality Guarantee O This product is manufactured with strict quality control and inspection processes, and the product's quality guarantee period is 1
year.
O If repairs are required due to performance or functional defects that occurred under normal use after purchase, free repairs or
replacement
will be provided for 1 year from the date of purchase.
O Free repair may not be available for damage or defects caused by the following reasons:
- Product corrosion due to environmental factors
- Product modification by the user
— Deformation caused by careless storage or use
O iKamper Warranty does not include the powder—coated finish.
O Damage to a purchaser’s vehicle, cargo, and/or to any other person or property is excluded.
0O iKamper's sole liability to any purchaser is limited to the remedy set forth above.
O In no event will iKamper be liable for any lost profits, lost sales, or for any consequential, direct, indirect, incidental, special,
exemplary,
or punitive damages or for any other damages of any kind or nature.



Specification

M8 x 20 M8 NylonNut M8 FlatWasher M10 x 30 M10 SpringWasher M10 FlatWasher M8 SpringWasher
(8 x 25 x 1.5t) (10 x 25 x 2t)

S / Weight 52kg, 1143lb

AOIZ / Size 161 x 146 x 44cm , 63% x 574 x 173"
ZHPAIGHS / Maximum weight load 550kg, 1212.2lbs

2% / Material Steel

Xt E / Vehicle Service Type Toyota Tacoma 3G (2005 - Current)

ZE A2t/ Installation Time About 30 Min, 1-2 people may be needed.










o @ A
Y
' M8 FlatWasher
(8 x 25 x 1.5t)
M8 NylonNut /

&&% @@ / O~0 N2 27E MZSLICH

Use the tool to tighten the parts
in the order of O~0O




\
\
\ O
\ 0 (3 wexz20
% % E—\ M8 FlatWasher
S=7\\(8 x 25 x 1.51)

\ M8 NylonNut
w40

M8 FlatWasher
(8 x 25 x 1.5t)

rz

K|

Jd

CZ EEHES £220HE = OB S72 ML
¥ OF22 NS0 FEA & /AXNXZZ0| 2R06t22 e F& = S22 MZELICH

Tighten only Part OO with tools, and tighten the remaining bolts and nuts by hand.

% Note that the rack may need to be moved when mounting it on the vehicle; therefore,
Part O should be tightened with tools later.




@%z%fhef@ @4
e I
{ (@;

M7
7

M10 x 30

A

NZS zlist 2oz YHAIZID EE HEE S+2 MZELICH

Tighten the bolts and nuts using tools while keeping the product as close to the front as possible.




A

o=

Rear

Front



